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Spectrum A
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M1 1 5.824161 GHz 12.16 dBm
T1 1 5.8161688 GHz 3.43 dém Occ Bw 17.622377622 MHz
T2 1 5.8337912 GHz 3.68 dém
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M1 1 5.824361 GHz 11.51 dBm
T1 1 5.8161688 GHz 3.36 dém Occ Bw 17.622377622 MHz
T2 1 5.8337912 GHz 3.00 dém
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Spectrum A
Ref Level 3500 d&m Offset 26.13 dB & RBW 1 MHz
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M1 1 5.191279 GHz 12.73 dBm
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T2 1 5.207982 GHz 5.00 deém
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Spectrum A
Ref Level 3500 d&ém Offset 26.09 dB & RBW 1 MHz
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M1 1 5.271758 GHz 12.61 dBm
T1 1 5.2519381 GHz 5.62 dém Occ Bw 36.043956044 MHz
T2 1 5.287982 GHz 5.66 dém
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Spectrum A
Ref Level 3500 d&ém Offset 26.09 dB & RBW 1 MHz
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M1 1 5.311838 GHz 12.64 dBm
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T2 1 5.327982 GHz 5.21 dém
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Spectrum A
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Spectrum A
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T1 1 5.5319381 GHz 5.39 dBm Occ Bw 36.043956044 MHz
T2 1 5.567982 GHz 5.20 d8Bm
L 1 J [ CEEERRE ]
11AC40MIMO_Ant9_5550
[ A ]
Ref Level 3500 d&m Offset 2555 dB & RBW 1 MHz
lo Att 20 dB SWT 1ms @ VBW 3 MHz _Mode Sweep
(@153 View
Mi[1] 10,88 dBm
0 dBm 5.5513590 GHz
Occ Bw 36.043956044 MHZ
20dB
M1
10 dém [ ,‘—'VWM —
¥ ""\’W\Mﬂmf
0 dem T
\
-10 dBm JII H’k{
-20 dBm J'J “\
y
T AT .“)J"} ik gt bl B,
-40 dBm
-50 dBm
-60 dBm
CF 5.55 GHz 1001 pts Span 80.0 MHz
Marker
Type | Ref | Trc | X-value | Y-value | _Function | Function Result |
M1 1 5.551359 GHz 10.88 dBm
T1 1 5.5319381 GHz 3.09 dBm Occ Bw 36.043956044 MHz
T2 1 5.567982 GHz 3.83 dBm

- ——
L 1 J AR e
Date: 15.NOV.2024

Sporton International Inc. (Kunshan)

TEL : +86-512-57900158
FCC ID : UAG-AELNRNA

Page Number

: A104 of A271



SPORTON LAB.

FCC RF Test Report

Report No. : FR4NO543E

11AC40MIMO_Ant8_5670

Spectrum A
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T2 1 5.687982 GHz 5.81 dém
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T2 1 5.687982 GHz 3.70 dém
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Spectrum A
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11AX20MIMO_Ant8_5580

Soncmm ) =

Spec
Ref Level 3500 dém Offset 2536 dB & RBW 500 kHz

lo At 20d8 SWT 1ms @ VBW 2 MHz  Mode Sweep
@155 View
Mi[1] 15.27 dBm
20 dem 5.5791610 GHz,
Occ By 18.901098901 MHz
20 d8 et
\
11 OO Pt oLt PO TP N o=

10 dém T h
0 dem / Wb\
/ \

-10 dBm

-20 dBm:
‘LI‘I
o 4 k
s8Ry 4 o
-40 dBm
-50 dBm:
-60 dBm
CF 5.58 GHz 1001 pts Span 40.0 MHz
Marker
Type | Ref | Trc | X-value | Y-value | _Function | Function Result |
ML 1 5.579161 GHz 15.27 dBm
T1 1 5.5705295 GHz 7.17 dBm Occ Bw 18.901096901 MHz
T2 1 5.5894306 GHz 7.15 dém
L 1 J [ CEEEERE ]

11AX20MIMO_Ant9_5580

(=)

Ref Level 3500 dem Offset 2535 dB & RBW 500 kHz

lo Att 20 dB SWT 1ms @ VBW 2 MHz Mode Sweep
@155 view
M1[1] 13.51 dBm
0 dBm 5.5791610 GHz
Occ Bw 18.861138861 MHZ
20dB -
M1
10 dBm LN LI -
F AP Ty |

0 dBm .
-10 dem fj \
/ 4

20 dem i

] M"w t“w
T, e (LW 0 v
-40 dBm
-50 dBm:
-60 dBm
CF 5.58 GHz 1001 pts Span 40.0 MHz
Marker
Type | Ref | Trc | X-value | Y-value | _Function | Function Result |
M1 1 5.579161 GHz 13.51 dBm
T1 1 5.5705694 GHz 4.38 dém Occ Bw 16.861138861 MHz
T2 1 5.5894306 GHz 4.42 dém
L Jjl J [ CEEERRE ]
Dats: 15.NOV.2024 03:10:30
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11AX20MIMO_Ant8_5700

Soncmm ) =

Spec
Ref Level 3500 dém Offset 2536 dB & RBW 500 kHz

o att 20 dB SWT Lms @ VBW 2 MHz _ Mode Sweep
@15z view
HEY] 14.79 dBm
30dbm 5.7008790 GHz
Oce Bw 18.861138861 MHz
20 d8 s
,
10 dBm 1 ORI T LN E R At
/
0 dem J/
-10 dBm

-20 dBm:
M nw”nn. I ok
O R pmirak
-40 dBm
-50 dBm:
-60 dBm
CF 5.7 GHz 1001 pts Span 40.0 MHz
Marker
Type | Ref | Trc | X-value | Y-value | _Function | Function Result |
M1 1 5.700879 GHz 14.79 dBm
T1 1 5.69056%4 GHz 7.02 dém Occ Bw 16.861138861 MHz
T2 1 5.7094306 GHz 7.31 dém

1 J QnRi e

11AX20MIMO_Ant9_5700

(=)

Ref Level 3500 dem Offset 2533 dB & RBW 500 kHz

lo Att 20 dB SWT 1ms @ VBW 2 MHz Mode Sweep
@155 view
M1[1] 13.47 dBm
0 dBm 5.6992810 GHz
Occ Bw 18.861138861 MHZ
20dB ;
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-40 dBm
-50 dBm
-60 dBm
CF 5.7 GHz 1001 pts Span 40.0 MHz
Marker
Type | Ref | Trc | X-value | Y-value | _Function | Function Result |
ML 1 5.699281 GHz 13.47 dBm
T1 1 5.6905694 GHz 5.10 dBm Occ Bw 18.861138861 MHz
T2 1 5.7094306 GHz 5.60 dBm
— _—
L 1 J [ CEEEERE ]
Dats: 15.NOV.2024 03
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11AX20MIMO_Ant8_5745

Spectrum A

Ref Level 3500 dém Offset 2505 dB & RBW 500 kHz
= ALt 20 dB SWT 1ms & VBW 2 MHz Mode Sweep
(@153 View

M1[1] 14.81 dBm
5.7442810 GHz,
Occ Bw 18.901098901 MHZ
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-40 dBm

-50 dBm

-60 dBm

CF 5.745 GHz 1001 pts Span 40.0 MHz
Marker
Type | Ref | Trc | X-value | Y-value | _Function | Function Result |
M1 1 5.744281 GHz 14.81 dBm
T1 1 5,7355285 GHz 6.24 dém Occ Bw 16.901098901 MHz
T2 1 5.7544306 GHz 5.49 dém

1 J QnRi e

11AX20MIMO_Ant9_5745

Spectrum A

Ref Level 3500 dém Offset 2501 dB & RBW 500 kHz
= ALt 20 dB SWT 1ms & VBW 2 MHz Mode Sweep
(@153 View

M1[1] 13.40 dBm
5.7456790 GHz,
Occ Bw 18.901098901 MHZ
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-40 dBm

-50 dBm

-60 dBm

CF 5.745 GHz 1001 pts Span 40.0 MHz
Marker
Type | Ref | Trc | X-value | Y-value | _Function | Function Result |
M1 1 5.745679 GHz 12.40 dBm
T1 1 5,7355285 GHz 5.24 dém Occ Bw 16.901098901 MHz
T2 1 5.7544306 GHz 4.62 dém

L 1 ) ARREREED e
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11AX20MIMO_Ant8_5785

Spectrum A
Ref Level 35,00 dém  Offset 25.37 dB & RBW G500 kHz
lo Att 20 dB SWT 1ms @ VBW 2 MHz _Mode Sweep
@152 View
M1[1] 15.36 dBm
0 dBm 5.7858790 GHz
Occ Bw 18.861138861 MHZ
20dB it
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-10 dBm Mw -
20 dem } H{L
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a9 ul b -
-40 dBm
-50 dBm:
-60 dBm
CF 5.785 GHz 1001 pts Span 40.0 MHz
Marker
Type | Ref | Trc | X-value | Y-value | _Function | Function Result |
M1 1 5785879 GHz 15.36 dBm
T1 1 5.7755285 GHz 7.03 dém Occ Bw 16.861138861 MHz
T2 1 5.7943906 GHz 6.04 dém
L 1 J [ CEEEERE ]
11AX20MIMO_Ant9_5785
[ A ]
Ref Level 3500 dém Offset 2531 dB & RBW 500 kHz
lo Att 20 dB SWT 1ms @ VBW 2 MHz _Mode Sweep
@152 View
M1[1] 13.92 dBm
0 dBm 5.7842410 GHz
Occ Bw 18.861138861 MHZ
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-50 dBm:
-60 dBm
CF 5.785 GHz 1001 pts Span 40.0 MHz
Marker
Type | Ref | Trc | X-value | Y-value | _Function | Function Result |
M1 1 5.784241 GHz 13.52 dBm
T1 1 5.7755285 GHz 5.65 dém Occ Bw 16.861138861 MHz
T2 1 5.7943906 GHz 5.39 dém

Sporton International Inc. (Kunshan)
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11AX20MIMO_Ant8_5825

Soncmm ) =

Spec
Ref Level 3500 dém Offset 2539 dB & RBW 500 kHz

= ALt 20 de. SWT 1ms @ VBW 2 MHz Mode Sweep
(@155 View
M1i[1] 15.12 dBm)
30 dBm 5.8257990 GHz
Occ Bw 18.901098901 MHz|
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-40 dBm
-50 dBm:
-60 dBm
CF 5.825 GHz 1001 pts Span 40.0 MHz
Marker
Type | Ref | Trc | X-value | Y-value | _Function | Function Result |
M1 1 5.825799 GHz 15.12 dBm
T1 1 5.8155295 GHz 6.92 dém Occ Bw 16.901098901 MHz
T2 1 5.8344306 GHz 6.76 dém
L 1 J [ CEEEERE ]

11AX20MIMO_Ant9_5825

(=)

Ref Level 35,00 dém  Offset 25.37 dB & RBW G500 kHz

lo Att 20 dB SWT 1ms @ VBW 2 MHz Mode Sweep
@155 view
M1[1] 13.73 dBm
0 dBm 5.8257190 GHz
Occ Bw 18.901098901 MHZ
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-50 dBm

-60 dBm

CF 5.825 GHz 1001 pts Span 40.0 MHz

Marker
Type | Ref | Trc | X-value | Y-value | _Function | Function Result |
M1 1

5.825719 GHz 13.73 dém
T1 1 5.8155295 GHz 5.12 dém oce Bw 18.901098501 MHz
T2 1 5.8344306 GHz 5.64 dBm

j ] SRR
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11AX40MIMO_Ant8_5190
Spectrum A
Ref Level 3500 d&m Offset 26.13 dB & RBW 1 MHz
lo At 20 dB SWT 1ms @ VBW 3 MHz _Mode Sweep
@152 View
M1[1] 13.88 dBm
0 dBm 5.1910390 GHz
Occ Bw 37.722277722 MHz
20dB o
10dem g L TR SO T
0 dBm rJ‘ 4
-10 dBm f \\{
-20 dBm: \F
T liaihal M“AMW«M:W‘\)‘MW»
e e
-40 dBm
-50 dBm:
-60 dBm
CF 5.19 GHz 1001 pts Span 80.0 MHz
Marker
Type | Ref | Trc | X-value | Y-value | _Function | Function Result |
M1 1 5.191039 GHz 13.88 dBm
T1 1 5.1711389 GHz 6.82 dém Occ Bw 37.722277722 MHz
T2 1 5.2088611 GHz 5.44 deém
L Jjl J [ CEEERRE ]
11AX40MIMO_Ant9_5190
[ A ]
Ref Level 3500 d&ém Offset 26.06 dB & RBW 1 MHz
lo At 20 dB SWT 1ms @ VBW 3 MHz _Mode Sweep
@152 View
M1[1] 13.40 dBm
0 dBm 5.1905590 GHz
Occ Bw 37.642357642 MHz
20dB I
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-40 dBm
-50 dBm:
-60 dBm
CF 5.19 GHz 1001 pts Span 80.0 MHz
Marker
Type | Ref | Trc | X-value | Y-value | _Function | Function Result |
M1 1 5.190559 GHz 12.40 dBm
T1 1 5.1711389 GHz 4.19 dém Occ Bw 37.642357642 MHz
T2 1 5.2087812 GHz 6.08 deém
L Jjl J [ CEEEERE ]
Dats: 15.NOV.2024
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11AX40MIMO_Ant8_5230

Sp m

(=)

Ref Level 3500 d&m Offset 26.12 dB & RBW 1 MHz

lo At 20 dB SWT 1ms @ VBW 2 MHz Mode Sweep
@152 View
Mi[1] 14.34 dBm)
0 dBm 5.2331170 GHz
Occ Bw 37.722277722 MHz
20 d8 H
10 dBm - , antpu ey kil ] A “‘;‘-
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-20 dBm: i W‘J{l
e alint b w"rﬂ oo #tpsl At
-40 dBm
-50 dBm:
-60 dBm
CF 5.23 GHz 1001 pts Span 80.0 MHz
Marker
Type | Ref | Trc | X-value | Y-value | _Function | Function Result |
ML 1 5.233117 GHz 14.34 dBm
T1 1 5.2111389 GHz 5.62 dBm Occ Bw 37.722277722 MHz
T2 1 5.2488611 GHz 5.87 dém
L 1 J [ CEEERRE ]
11AX40MIMO_Ant9_ 5230
[ A ]
Ref Level 3500 d&m Offset 26.12 dB & RBW 1 MHz
lo At 20 dB SWT 1ms @ VBW 2 MHz Mode Sweep
@152 View
Mi[1] 11.76 dBm)
0 dBm 5.2314390 GHz
Occ Bw 37.722277722 MHz
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-50 dBm:
-60 dBm
CF 5.23 GHz 1001 pts Span 80.0 MHz
Marker
Type | Ref | Trc | X-value | Y-value | _Function | Function Result |
ML 1 5.231439 GHz 11.76 dBm
T1 1 5.2110589 GHz 3.76 dBm Occ Bw 37.722277722 MHz
T2 1 5.2487812 GHz 4.23 dém
L 1 J AR e
Dats: 15.NOV.2024
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11AX40MIMO_Ant8_5270
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(=)

|= Att 20 dB

Ref Level 3500 d&ém Offset 26.09 dB & RBW 1 MHz
SWT

1ms & VBW 3 MHz

Mode Sweep

(@153 View
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Marker
Type | Ref | Trc |
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| Function |

Function Result |

M1 1
T1 1
T2 1

5.268082 GHz
5.25105B89 GHz
5.2888611 GHz

14.06 dBm
6.16 dém
5.49 dBm

Oce Bw

37.802197802 MHz

11AX40MIMO_Ant9_5270

(=)

Ref Level 3500 dBm
lo Att 20 dB

Offset 26.05 dB & RBW 1 MHz
SWT 1ms & VBW 3 MHz

Mode Sweep

(@153 View
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Function Result |

Type | Ref | Trc |
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T1 1
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5,272557 GHz
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11AX40MIMO_Ant8_5310

Spectrum A
Ref Level 3500 d&ém Offset 26.09 dB & RBW 1 MHz
lo Att 20 dB SWT 1ms @ VBW 3 MHz _Mode Sweep
(@153 View
M1[1] 13.83 dBm
0 dBm 5.3108790 GHz
Occ Bw 37.722277722 MHz
20dB o
10dBm T AT L
\
0 dem J} \
-10 dBm f H
-20 dBm: “J‘rhr 1.\
A ppss i i ll Bt gt oA sh,
-40 dBm
-50 dBm:
-60 dBm
CF 5.31 GHz 1001 pts Span 80.0 MHz
Marker
Type | Ref | Trc | X-value | Y-value | _Function | Function Result |
M1 1 5.310879 GHz 13.83 dBm
T1 1 5.2910589 GHz 6.10 dém Occ Bw 37.722277722 MHz
T2 1 5.32687812 GHz 5.61 dém
L ] J [ CEEERRE ]
11AX40MIMO_Ant9_5310
[ A ]
Ref Level 3500 d&m Offset 26.03 dB & RBW 1 MHz
lo Att 20 dB SWT 1ms @ VBW 3 MHz _Mode Sweep
(@153 View
M1[1] 12.00 dBm
0 dBm 5.3111190 GHz
Occ Bw 37.802197802 MHz
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-60 dBm
CF 5.31 GHz 1001 pts Span 80.0 MHz
Marker
Type | Ref | Trc | X-value | Y-value | _Function | Function Result |
M1 1 5311119 GHz 12.09 dBm
T1 1 5.2910589 GHz 4.10 dém Occ Bw 37.802197802 MHz
T2 1 5.32688611 GHz 3.88 dém
- —_—
L ] J AR e
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11AX40MIMO_Ant8_5510

Spectrum A
Ref Level 3500 d&m Offset 2560 dB & RBW 1 MHz
lo Att 20 dB SWT 1ms @ VBW 3 MHz _Mode Sweep
(@155 View
M1[1] 14.21 dBm
0 dBm 5.5092810 GHz
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Marker
Type | Ref | Trc | X-value | Y-value | _Function | Function Result |
M1 1 5.509281 GHz 14.21 dBm
T1 1 5.4910589 GHz 5.79 dém Occ Bw 37.722277722 MHz
T2 1 5.5287812 GHz 5.29 dém
L 1 J [ CEEEERE ]
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[ A ]
Ref Level 3500 d&m Offset 2550 dB & RBW 1 MHz
lo Att 20 dB SWT 1ms @ VBW 3 MHz _Mode Sweep
(@155 View
M1[1] 11.70 dBm
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Marker
Type | Ref | Trc | X-value | Y-value | _Function | Function Result |
M1 1 5.508402 GHz 11.70 dBm
T1 1 5.4910589 GHz 4.30 dém Occ Bw 37.802197802 MHz
T2 1 5.5288611 GHz 4.24 dem
- e ——
L 1 J [ CEEEERE ]
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11AX40MIMO_Ant8_5550

(=)

Spectrum
Ref Level 35,00 dBm  Offset 25.57 dB & RBW 1 MHz
lo At 20 dB SWT 1ms @ VBW 3 MHz _Mode Sweep
@152 View
M1[1] 13.28 dBm
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Marker
Type | Ref | Trc | X-value | Y-value | _Function | Function Result |
M1 1 5.551279 GHz 13.26 dBm
T1 1 5.5310589 GHz 4.56 dém Occ Bw 37.802197802 MHz
T2 1 5.5688611 GHz 4.95 deém
L Jjl J [ CEEERRE ]
11AX40MIMO_Ant9_5550
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Ref Level 3500 d&m Offset 2555 dB & RBW 1 MHz
lo At 20 dB SWT 1ms @ VBW 3 MHz _Mode Sweep
@152 View
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Marker
Type | Ref | Trc | X-value | Y-value | _Function | Function Result |
M1 1 5.548881 GHz 11.95 dBm
T1 1 5.5311389 GHz 4.34 dém Occ Bw 37.722277722 MHz
T2 1 5.5688611 GHz 3.04 dém
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L 1 J [ CEEEERE ]
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Sporton International Inc. (Kunshan)

TEL : +86-512-57900158
FCC ID : UAG-AELNRNA

Page Number

1 A132 of A271



saronias. FCC RF Test Report

Report No. : FR4NO543E

11AX40MIMO_Ant8_5670

Spectrum A
Ref Level 3500 d&m Offset 2553 dB & RBW 1 MHz
lo Att 20 dB SWT 1ms @ VBW 3 MHz _Mode Sweep
@155 view
Mi[1] 13.68 dBm
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Marker
Type | Ref | Trc | X-value | Y-value | _Function | Function Result |
M1 1 5.668402 GHz 13.68 dBm
T1 1 5.6511389 GHz 5.38 dBm Occ Bw 37.722277722 MHz
T2 1 5.68B8611 GHz 5.20 dam
L Jjl J [ CEEEERE ]
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Ref Level 3500 d&m Offset 2545 dB & RBW 1 MHz
lo Att 20 dB SWT 1ms @ VBW 3 MHz _Mode Sweep
@155 view
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Marker
Type | Ref | Trc | X-value | Y-value | _Function | Function Result |
M1 1 5.668002 GHz 12.21 dBm
T1 1 5.6511389 GHz 5.46 dém Occ Bw 37.722277722 MHz
T2 1 5.6888611 GHz 4.83 dém
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11AX40MIMO_Ant8_5755

Spectrum

|= Att

(=)

Ref Level 3500 d&m Offset 2503 dB & RBW 1 MHz
20 dB

SWT 1ms & VBW 3 MHz  Mode Sweep

(@153 View

30 dém

M1[1]

Occ Bw

13.89 dBm
5.7525220 GHz
37.802197802 MHz

20dB

10dem

s sl bl Ly 3

ittt i

0 dem

-10 dBm

-20 dBm

st P b et

-40 dBm

-50 dBm

-60 dBm

CF 5.755 GHz

1001 pts

Span 80.0 MHz

Marker

X-value | Y-value | _Function |

Function Result |

T1
T2

Type | Ref | Trc |
ML 1

5,752522 GHz
5.73605B89 GHz
5.7738611 GHz

13.89 dém
6.04 dém
5.26 dBm

Oce Bw

37.802197802 MHz

11AX40MIMO_Ant9_5755

|= Att

Spectrum

Ref Level 34,07 dBm Offset 24.97 dB & RBW 1 MHz
20 dB

(=)

SWT 1ms & VBW 3 MHz  Mode Sweep

(@153 View

30 dém

M1[1]

Occ Bw

11.76 dBm
5.7534820 GHz
37.802197802 MHz

20dB

10dem

AT

Ll

0 dem

-10 dBm

-20 dBm

hisat- i

!

IR RITIR SR

-40 dBm

-50 dBm

-60 dBm

CF 5.755 GHz

1001 pts

Span 80.0 MHz

Marker

Type | Ref | Trc |

X-value | Y-value | _Function |

Function Result |

M1
T1
T2

1

1 5.73605B89 GHz
1 5.7738611 GHz

5.753482 GHz 11.76 dém
3.02 dém

3.28 dBm

Oce Bw

37.802197802 MHz

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID : U4G-AELNRNA

Page Number

1 A134 of A271



saronias. FCC RF Test Report Report No. : FR4NO543E

11AX40MIMO_Ant8_5795

Soncmm ) =

Spec
Ref Level 35,00 dBm  Offset 25.44 dB & RBW 1 MHz

lo Att 20 dB SWT 1ms @ VBW 2 MHz Mode Sweep
(@155 View
M1[1] 14.91 dBm
20 dem 5.7961190 GHz,
Occ Bw 37.722277722 MHz
20dB

il e I N

10dem 5
TP’

- I L
/ \

-20 dBm: “‘%“4
Ww‘w‘f’hw“ T
-40 dBm
-50 dBm:
-60 dBm
CF 5.795 GHz 1001 pts Span 80.0 MHz
Marker
Type | Ref | Trc | X-value | Y-value | _Function | Function Result |
M1 1 5.796119 GHz 14.51 dBm
T1 1 5.7760589 GHz 5.61 dém Occ Bw 37.722277722 MHz
T2 1 5.8137812 GHz 5.55 dém
L 1 J [ CEEEERE ]

11AX40MIMO_Ant9_5795

[ A ]
Ref Level 3500 deém Offset 2539 dB & RBW 1 MHz
lo Att 20 dB SWT 1ms @ VBW 3 MHz _Mode Sweep
@152 View
M1[1] 12.40 dBm
0 dBm 5.7990760 GHz,
Occ Bw 37.722277722 MHz
20dB
M1
Y
10 dBm P FTR |
I%W,.. R TR L o e del,
0 dem L[(
-10 dBm
I
J
-20 dBm:
bl il ol it bt sl
-40 dBm
-50 dBm:
-60 dBm
CF 5.795 GHz 1001 pts Span 80.0 MHz
Marker
Type | Ref | Trc | X-value | Y-value | _Function | Function Result |
M1 1 5.799076 GHz 12.40 dBm
T1 1 5.7760589 GHz 4.02 dém Occ Bw 37.722277722 MHz
T2 1 5.8137812 GHz 3.42 dém
- —_—
L 1 J AR e

Sporton International Inc. (Kunshan) Page Number : A135 of A271
TEL : +86-512-57900158
FCC ID : U4G-AELNRNA



saronias. FCC RF Test Report Report No. : FR4NO543E

11AX80MIMO_Ant8_5210
Spectrum A
Ref Level 26,17 dém Offset 26,17 d& & RBW 2 MHz
lo Att 10 dB SWT 1ms @ VBW 10 MHz Mode Swesp
(@153 View

M1[1] 14.57 dBm
5.211600 GHz

T
JJWM“AE‘LL Bw , 77.042957043 MHz

20 dB
A

4

10 dém:

0 dem

-10 dBm
1 w'J‘l H’“‘ |
b S L S

-30 dBm

Ty
4

3

|

-40 dBm

-50 dBm

-50 dBm

-70 dBm:
CF 5.21 GHz 1001 pts Span 160.0 MHz
Marker
Type | Ref | Trc | X-value | Y-value | _Function | Function Result |
M1 1 5.2116 GHz 14.57 dBm
T1 1 5.171479 GHz 6.74 dém Occ Bw 77.042957043 MHz
T2 1 5.248521 GHz 5.76 dém

1 J QnRi e

11AX80MIMO_Ant9_5210

(=)

Ref Level 26,05 dém  Offset 26.05 dB & RBW 2 MHz
= ALt 10de  SWT 1ms & VBW 10 MHz Mode Swesp
(@153 View

| M1[1] 13.40 dBm
5.211440 GHZ]
pecBw 76.883116883 MHz

ETATSY PR PP

/ |
/ \

-10 dBm: ‘JF

-20 dBm ? T

W
U
»ﬂfﬂm"‘ Al AL i By

-40 dBm:

20 dBm

1L
W_]E'
10 dBm S S L SRRYC W

-50 dBm

-50 dBm

-70 dBm:
CF 5.21 GHz 1001 pts Span 160.0 MHz
Marker
Type | Ref | Trc | X-value | Y-value | _Function | Function Result |
M1 1 5.21144 GHz 12.40 dBm
T1 1 5.171479 GHz 5.37 dém Occ Bw 76.883116883 MHz
T2 1 5.248362 GHz 4.57 dém

j ] SRR

Sporton International Inc. (Kunshan) Page Number : A136 of A271
TEL : +86-512-57900158
FCC ID : U4G-AELNRNA



saronias. FCC RF Test Report Report No. : FR4NO543E

11AX80MIMO_Ant8_5290

Spectrum A

Ref Level 26,25 d8m  Offset 26.25 dB & RBW 2 MHz

o att 10de SWT Lms @ VBW 10 MHz  Mode Sweep
(@153 View
Mi[1] 15.46 dBm
20 dBi ot 5.207600 GHZ,
Oce B 76.883116883 MH
T1 | LAl M"*‘“‘”m”mm"“"“"‘“w"ﬁ o T2 ‘

10 dém r m,m....,.,,,mﬂ\

0 dem j ]\
-10 dBm- H'( h‘
L i i L2 e i

=30 dBm
-40 dBm:
-50 dBm
-60 dBm:
-70 dBm:
CF 5.29 GHz 1001 pts Span 160.0 MHz
Marker
Type | Ref | Trc | X-value | Y-value | _Function | Function Result |
M1 1 5.2876 GHz 15.46 dBm
T1 1 5.251479 GHz 7.17 dém Occ Bw 76.883116883 MHz
T2 1 5.328362 GHz 7.31 dém
il J [ [T
L JU J -
Dats

11AX80MIMO_Ant9_5290

Spectrum A

Ref Level 26,22 dém  Offset 2622 dB @ RBW 2 MHz

= ALt 10de  SWT 1ms & VBW 10 MHz Mode Swesp
@153 View
Mi[1] 14.39 dBm)
20 dBi — 5.288080 GHz
Occ Bw 17.042957043 MHz
108 re WL
" f;“,‘.‘.,} T L CiAT T2
0 dem %\W
r[‘ i

-10 dBm: JJ H
-20 dBm I |
" M \w\nnkm. Mgl

§ i I
R v
-40 dBm:

-50 dBm
-60 dBm
-70 dBm:
CF 5.29 GHz 1001 pts Span 160.0 MHz
Marker
Type | Ref | Trc | X-value | Y-value | _Function | Function Result |
M1 1 5.28808 GHz 14.39 dBm
T1 1 5.251319 GHz 5.74 dém Occ Bw 77.042957043 MHz
T2 1 5.328362 GHz 4.98 dém
—_—
il J [TTTTT ]
L JU J -
Date: 15.NOV

Sporton International Inc. (Kunshan) Page Number : A137 of A271
TEL : +86-512-57900158
FCC ID : U4G-AELNRNA



saronias. FCC RF Test Report

Report No

. FRANO543E

11AX80MIMO_Ant8_5530

Spectrum A
Ref Level 2543 dém Offset 2543 d8 & RBW 2 MHz
lo At 10dE SWT 1ms @ VBW 10 MHz _Mode Sweep
@152 View
M1[1] 14.79 dBm)
20 dBm HI\-' 5.536550 GHz,
: Occ Bw . 77.042957043 MHz
10 dem TFw— g i
0 dem { ﬂ
\
-10 dBm ’[‘l IU\
-20 dBm { .rl 0
VWIMM I e,
40 dem
-50 dem
-60 dBm:
70 dém
CF 5.53 GHz 1001 pts Span 160.0 MHz
Marker
Type | Ref | Trc | X-value | Y-value | _Function | Function Result |
ML 1 5.53655 GHz 14.79 dBm
T1 1 5.491319 GHz 6.54 dBm Occ Bw 77.042957043 MHz
T2 1 5.568362 GHz 6.66 dém
L )i ] [ [ EEEEEREN ]
11AX80MIMO_Ant9 5530
[ A ]
Ref Level 2546 dém  Offset 2546 dB & RBW 2 MHz
lo At 10dE SWT 1ms @ VBW 10 MHz _Mode Sweep
@152 View
M1[1] 13.56 dBm)
20 dém T 5.525840 GHz
- Occ Bw 77.042957043 MHz
10 dBm R e o R S Ty
0 dem. f; W
-10 dBm J, \1“
-20 dBm
30 dBrmy " ny Mh kb oy \\r J'IWMP
I R Sy
40 dem
-50 dem
-60 dBm:
70 dém
CF 5.53 GHz 1001 pts Span 160.0 MHz
Marker
Type | Ref | Trc | X-value | Y-value | _Function | Function Result |
ML 1 5.52584 GHz 13.56 dBm
T1 1 5.491319 GHz 4.44 dBm Occ Bw 77.042957043 MHz
T2 1 5.568362 GHz 4.30 deém
— _—
L JL ] CERRRRNED e
Dats: 15.NOV.2024 04:04:32

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID : U4G-AELNRNA

Page Number

: A138 of A271



saronias. FCC RF Test Report Report No. : FR4NO543E

11AX80MIMO_Ant8_5610
Spectrum A
Ref Level 2539 dém Offset 2530 d8 & RBW 2 MHz
|= Att 10de  SWT 1ms & VBW 10 MHz Mode Swesp
@153 View

Mi[1] 15,28 dBm
20 dém '; 5.608720 GHz
10 dB T3 | ey JOCC B 77.042957043 MHZ
fﬁ”‘“ i R

0 dem IH

-10 dem -

-20 dBm '.1"

bttt

sty i

-40 dBm

<50 dBm

-50 dBm:

-70 dBm

CF 5.61 GHz 1001 pts Span 160.0 MHz

Marker

Type | Ref | Trc | X-value | Y-value | _Function | Function Result |
M1 1 5.60B72 GHz 15.28 dBm
T1 1 5.571319 GHz 6.14 dém Occ Bw 77.042957043 MHz
T2 1 5.648362 GHz 6.09 deém

i ) [ )

11AX80MIMO_Ant9_5610

[ A ]
Ref Level 25,37 dBm  Offset 2537 db w RBW 2 MHz
lo att 0d8 SWT 1ms @ VBW 10 MHz _Mode Swesp
@155 View
M1 13.31 dBm
20 dém T 5.508650 GHz
o Yoyl o OccBw 76.723276723 MHz
‘Muwaﬂ’wﬂw W“W‘Jk e
0 dem [‘f *H
-10 dém 'w
20 dem [U’I !
-30 dem )‘J:'J IU%” R R
et ' e e
40 dBm
50 dem
50 dem
-70 dem
CF 5.61 GHz 1001 pts Span 160.0 MHz
Marker
Type | Ref | Trc | X-value | Y-value | _Function | Function Result |
ML 1 5.59865 GHz 13.31 dBm
TL 1 5.571479 GHz 4.70 dBm Oce Bw 76.723276723 MHz
T2 1 5.648202 GHz 3.44 dBm
— -
L JU ] [ [ EEEEEREN ]
Date: 15.NOV.2024
Sporton International Inc. (Kunshan) Page Number : A139 of A271

TEL : +86-512-57900158
FCC ID : UAG-AELNRNA



saronias. FCC RF Test Report Report No. : FR4NO543E

11AX80MIMO_Ant8_5775

Spectrum A

Ref Level 2520 deém Offset 2520 dB & RBW 2 MHz
= ALt 10de  SWT 1ms & VBW 10 MHz Mode Swesp
(@153 View

B M1[1] 15.49 dBm
20 dBm s 5.771960 GHz

" T o Mu-mwmﬂu_ By . 76.883116883 MHz
10 ry,.. (L 7 P
0 dem A

-10 dBm Ir I\

-20 dBm: +

iy Jbg.:lﬂ“‘ st MM&MMMMM

-40 dBm:

=50 dBm:

-50 dBm:

-70 dBm

CF 5.775 GHz 1001 pts Span 160.0 MHz
Marker
Type | Ref | Trc | X-value | Y-value | _Function | Function Result |
M1 1 5.77196 GHz 15.49 dBm
T1 1 5.736319 GHz 7.00 deém Occ Bw 76.883116883 MHz
T2 1 5.813202 GHz 6.13 dém

—
L J1 J QnRi e

11AX80MIMO_Ant9_5775

Spectrum A

Ref Level 25,17 dém Offset 25,17 dB & RBW 2 MHz
lo Att 10 dB SWT 1ms @ VBW 10 MHz Mode Sweep
(@153 View

M1l 14.06 dBm
" 5.772440 GHz,
N P 258w 76.723276723 MHz

108 ey e T AR
0 dBm f’\ !
-10 dBm ‘( \I‘r
-20 dBm ‘(r l‘q‘
iy A o LTSI PO T

-40 dBm:

20 dém

=50 dBm:

-50 dBm:

-70 dBm

CF 5.775 GHz 1001 pts Span 160.0 MHz
Marker

Type | Ref | Trc | X-value | Y-value | _Function | Function Result |
ML 1 5.77244 GHz 14.06 dBm
T1 1 5.736479 GHz 4.77 dBm Occ Bw 76.723276723 MHz
T2 1 5.813202 GHz 4.38 dém

L J1 J ARREREED e

n4:09:44

Sporton International Inc. (Kunshan) Page Number : A140 of A271
TEL : +86-512-57900158
FCC ID : U4G-AELNRNA



saronias. FCC RF Test Report Report No. : FR4NO543E

11AX160MIMO_Ant8_5250
Spectrum A
Ref Level 2616 dém Offset 26.16 dB & RBW 5 MHz
lo Att 10 dB SWT 1ms @ VBW 20 MHz Mode Swesp
(@153 View

M1[1] 15.30 dBm
5.244890 GHz

e N s J,MAMW*"“WMU Occ Br 156.328676324 MHZ

20 dB

0 dem i T

-10 dBm J) “\w‘l‘\" IMMM"M“LMM

Wbl |

-30 dBm

-40 dBm

-50 dBm

-50 dBm

-70 dBm:
CF 5.25 GHz 1001 pts Span 320.0 MHz
Marker
Type | Ref | Trc | X-value | Y-value | _Function | Function Result |
M1 1 5.24489 GHz 15.30 dBm
T1 1 5.171998 GHz 6.72 dém Occ Bw 156.323676324 MHz
T2 1 5.328322 GHz 5.23 dém

1 J ARREREED e

11AX160MIMO_Ant9_5250

(=)

Ref Level 26,02 dém  Offset 26.09 dB & RBW 5 MHz

lo At 10de  SWT 1ms @ VBW 20 MHz _Mode Sweep
(@155 View
Mi[1] 13.53 dBm)
20 dém T 5.238490 GHz
Y Occ Bw 156.003996004 MHz
108 i)
)"w T i 2T P P
0dem IJ \
-10 dBm - 1
] o
TR
MMHMJ‘
'?JQ‘GQF L
-40 dBm
-50 dem
-60 dBm
-70 dBm
CF 5.25 GHz 1001 pts Span 320.0 MHz
Marker
Type | Ref | Trc | X-value | Y-value | _Function | Function Result |
ML 1 5.23849 GHz 13.53 dBm
T1 1 5.171998 GHz 5.68 dBm Occ Bw 156.003996004 MHz
T2 1 5.328002 GHz 5.23 dBm
— _—
L JL ] [ [ EEEEEREN ]
Dats: 15.NOV.2024 04:11:49
Sporton International Inc. (Kunshan) Page Number : Al41 of A271

TEL : +86-512-57900158
FCC ID : UAG-AELNRNA



saronias. FCC RF Test Report Report No. : FR4NO543E

11AX160MIMO_Ant8_5570
Spectrum A
Ref Level 2534 dém Offset 2534 dB & RBW 5 MHz
lo Att 10 dB SWT 1ms @ VBW 20 MHz Mode Swesp
(@153 View

M1[1] 15.34 dBm
5.582790 GHz

WWJW cBw i 156.643356643 MHz

10 dBm—t Fr : . et 'M’\“"{L

0 dBm fl Y

20 dém

-10 dem: j H\L
o -, i

-30 dBm:

-40 dBm

=50 dBm:

-50 dBm:

-70 dBm

CF 5.57 GHz 1001 pts Span 320.0 MHz

Marker

Type | Ref | Trc | X-value | Y-value | _Function | Function Result |
M1 1 5.58279 GHz 15.34 dBm
T1 1 5.491359 GHz 6.28 dém Occ Bw 156.643356643 MHz
T2 1 5.648002 GHz 5.61 dém

1 J QnRi e

11AX160MIMO_Ant9_5570

(=)

Ref Level 2532 dém Offset 2532 dB & RBW 5 MHz

o att 10d8 SWT Lms ® VBW 20 MHz _Mode Swesp
@155 view
M1 13.12 dBm
20 dBm ML 5.564890 GHZ,
. S ¥ L ] 156.008996004 MHZ

P;m»» T L L S
0 dem { }({*\

-10 dem: r 1
-20 dBm J, \‘*
bt L Yfprotionblan

M@g_.mm"*‘l‘-
-40 dBm
=50 dBm:
-60 dBm-
-70 dBm
CF 5.57 GHz 1001 pts Span 320.0 MHz
Marker
Type | Ref | Trc | X-value | Y-value | _Function | Function Result |
M1 1 5.56489 GHz 13.12 dBm
T1 1 5.491678 GHz 4.84 dBm Occ Bw 156.003996004 MHz
T2 1 5.647682 GHz 4.52 dam
- ——
L 1 J [ CEEEERE ]
Date: 15.NMOV.2024 04:13:41
Sporton International Inc. (Kunshan) Page Number : Al42 of A271

TEL : +86-512-57900158
FCC ID : UAG-AELNRNA



saanas. FCC RF Test Report Report No. : FR4NO543E

Min emission bandwidth
Test Result B4

TestMode Antenna | Freq(MHz) 6d[?/|EZ’W FL[MHZz] FH[MHz] | LimitfMHz] | Verdict
Ant8 5745 15.56 5737.20 5752.76 0.5 PASS
Ant9 5745 15.16 5737.40 5752.56 0.5 PASS
11A Ant8 5785 15.28 5777.24 5792.52 0.5 PASS
Ant9 5785 13.60 5778.32 5791.92 0.5 PASS
Ant8 5825 15.12 5817.44 5832.56 0.5 PASS
Ant9 5825 15.12 5817.44 5832.56 0.5 PASS
Ant8 5745 17.28 5736.24 5753.52 0.5 PASS
Ant9 5745 16.80 5736.60 5753.40 0.5 PASS
Ant8 5785 12.96 5777.44 5790.40 0.5 PASS
HAC20MIMO Ant9 5785 14.08 5778.48 5792.56 0.5 PASS
Ant8 5825 14.72 5817.84 5832.56 0.5 PASS
Ant9 5825 15.12 5817.44 5832.56 0.5 PASS
Ant8 5755 35.04 5737.48 5772.52 0.5 PASS
Ant9 5755 35.04 5737.48 5772.52 0.5 PASS
LLACA0MIMO Ant8 5795 35.12 5777.48 5812.60 0.5 PASS
Ant9 5795 35.04 5777.48 5812.52 0.5 PASS
Ant8 5775 66.40 5737.40 5803.80 0.5 PASS
LLACBOMIMO Ant9 5775 71.36 5738.68 5810.04 0.5 PASS
Ant8 5745 16.36 5736.40 5752.76 0.5 PASS
Ant9 5745 18.76 5735.60 5754.36 0.5 PASS
Ant8 5785 13.88 5777.44 5791.32 0.5 PASS
11AX20MIMO Ant9 5785 18.80 5775.56 5794.36 0.5 PASS
Ant8 5825 15.12 5817.44 5832.56 0.5 PASS
Ant9 5825 13.84 5818.68 5832.52 0.5 PASS
Ant8 5755 36.88 5736.68 5773.56 0.5 PASS
Ant9 5755 35.44 5737.08 5772.52 0.5 PASS
11AX40MIM
0 © Ant8 5795 35.60 5777.00 5812.60 0.5 PASS
Ant9 5795 35.44 5777.16 5812.60 0.5 PASS
Ant8 5775 61.44 5737.40 5798.84 0.5 PASS
11AX80MIM
80 © Ant9 5775 73.92 5738.68 5812.60 0.5 PASS
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